A

i
:
o

Maharashtra Pollution Control Board
606333bfc6a9435696424ff6

MAHARASHTRA POLLUTION CONTROL BOARD

Tel: 24010706/24010437 Kalpataru Point, 2nd and

Fax: 24023516 ..ok S 4th floor, Opp. Cine Planet .
Website: http://mpcb.gov.in i‘c‘i Cinema, Near Sion Circle,
Email: ast@mpcb.gov.in L7 4 Sion (€), Mumbai-400022

RED/L.S.1 (R29) Date: 36{ 031202

No:- Format1.0/AS(T)/UAN No.0000100910/CR- 21 ¢300 1351

" > 4
M/s. SHREE HARI CHEMICALS EXPORT LIMITED o
Plot No:- A/B, A/9, A/13, A-15/1, A-15/2, MIDC MAHAD, _E:_

Tal:- Mahad, Dist:- Raligad.

Sub:
Ref:

Renewal of Consent to Operate in RED/LSI Category.

1. Consent to Operate granted by Board videFormatl.0/AS{T)/UAN
No0.0000100910/CR-21030G0172 dtd. 02.03.2021 which is valid upto
31.01.2025

2. Your letter for correction Dated 09.03.2021

Your application No.MPCB-CONSENT-0000100910 Dated 25.10.2020

For: grant of Consent to Operate under Section 26 of the Water (Prevention & Contrcl of
Pollution) Act, 1974 & under Section 21 of the Air {Prevention & Conlrol of Pollution) Act,
1981 and Authorization under Rule 6 of the Hazardous & Other Wastes (Managemert &
Transboundary Movement) Rules 2016 1s considered and the consent is hereby granted
subject to the following terms and conditions and as detailed in the schedule |, 11, Il & IV
annexed to this order:

1. The consent to renewal Is granted for a period up to 31/12/2025

2. The capital Investment of the project is Rs.45.7482 Crs. (As per undertaking
submitted by pp Existing Cl Is-Rs. 36.29 Crs + Increase in C.I. - Rs. 9.45 Crs)

3. Consent is vaild for the manufacture of:

Products

i
By Products |
2 |Gypsum (Calcium Sulphate) 1890 __—l_ MT/M "
3 |Glaubers Salt 810 MTM |
4 firon Oxide 405 MTM
5 |Nitric Acid 20% 6 MT/M

' 4. Conditions under Water (P&CP), 1974 Act for discharge of effluent:
SrNo Description. Penzztg)d(in .., ;Standards te  Disposal Path i

Recycle 100% to
achieve ZLD

48.00

1. !Trade effluent

SHALE HAR) CREMICALS TNPORT LTI EDFI/AUAN No, MPCE-CUM$1NT-C000I00910 (22032811 06 33128 pmi /M3 PUS OO

Kindly verify Maharashtra Pollution Control Board's document on Blockchain by scanning the QR code.
https://blockchain.ecmpcb.in/d003/0968f8e3b6b62ca03689d1d4b1ff3cc93a5ea70dca4834dc7c16df06d0041052

Fajelch?



Maharashtra Pollution Control Board
606333bfc6a9435696424ff6

SrNo  Description Permitted  Standards to Disposal
2. |Domestic effluent| 15.00 |As per Schedule-l  |Soaked in soak pit

| 5. Conditions under Air (P& CP) Act, 1981 for alr emissions:

' % e 3 0 0 S per o Jnaara 0D

1 ! 51 Boiler {4 TPH) 1 As per Schedule -l
| 2 | sz |[nermalPldnester(s 1 |As per Schedule I
‘ 3 |53 |Bailer(Standby) (15 TPH) 1 |As per Schedule -I
4 | 54 |process Stack| 1 |As per Scheduie -I
5 S-5  |Process Stack-il 1 As per Schedule -l

4. Non-Hazardous Wastes:

Disposal

Coal Ash 40 MT [Sale Sale to Brick Manufacturer
2 [MS/PP Scraps 2 MT/M|Sale Sale to authorized party
3 Empty HDPE Bags 15000 |No/M |Sale Sale

7. Conditions under Hazardous & Other Wastes (M & T M) Rules 2016 for
treatment and disposal of hazardous waste:

Category No./ Type Quantity UoM Treatment  Disposal

Sale to
Reprocessor

| 1 }5.1 Used or spent oil 16.7 {Lr/M|  Recycie

35.3 Chemical sludge from
waste water treatment

37.3 Concertration or
evaporation residues

30.0 (MT/M{ Landfil |CHWTSDF

700.0 MT/M[ Landfii |CHWTSDF

_ '37.3 Cong. or evaparator
4 residue (Glauber Salt Ash] 550.0 [MT/M| Landfil [CHWTSDF
33.1 Empty barrels/ containers
5 (fliners contaminated with 1250.0 |Kg/M |Incineration|CHWTSDF
hazardous chemicals /wastes

8 The Board reserves the right to review, amend, suspend, revoke this consent and the
same shall be binding on the industry.

9 This consent shou!d not be construed as exemption from obtaining necessary NOC/
permission from any other Government authorities.

10 The applicant shall not carry out any excess production or produce new products
without Consent of the Board and without Environmental Clearance wherever it
requires.

11 The applcant shall properly collect, transport & regularly dispose-off the Hazardous
Waste to CHWTSOF, in compliance of the Hazardous and other Waste (M & TH)
Rule-2016 an keep proper manifest thereof,

SHASE HART CHEMICALS EXPORT LEMITEGCRUAN No. MPCE-CONSENT-LO0I 100910 [30-03-2021 26:59:18 pm) /OMI.POS_FOL200 12> R 8- 3]

Kindly verify Maharashtra Pollution Control Board's document on Blockchain by scanning the QR code.
https://blockchain.ecmpcb.in/docs/0968f8e3b6b62ca03689d1d4b1ff3cc93a5ea70dcad834dc7 el 6df06dc041c52



12

13

14

15

16

Industry shall ensure online continugus monitoring system as per CPCB guidelines &
data to be transmitted directly from Data Logger to Board server.

The industry shall obtain necessary permission from the Directorate of Industrial Safety
and Health (DISH).

The applicant shall make an application for renewal of consent 60 days prior to dateof
expiry of the consent. (Operate/Renewal)

This consent is issued with overriding effect of earlier consent to Operate granted by
Board vide Formatl.0/AS(T)/UAN No.0000100910/CR-2103000172 dtd. 02.03.2021
which is valid upto 31.01.2025.

This consent is Issued as per the Office Order for Consent Management of the Board
No. 12/2020 dtd. 23.12.2020.

For and on behalf of the

Maharashtra P:\Illitf?%mtrol Board.
) L
(V=2,4)Y

(P.K.Mirashe}
Assistant Secretary (Tech.)

Recelved Consent fee of -

Sr.No Amount(Rs.) Transaction/DR.No. Date Transaction Type !
1 375000.00 |TXN2010002555 27/10/2020|Online Payment
2 25000.00 |TXN2011001066 11/11/2020!Online Payment

Copy to:

1. Regional Officer, MPCB, Raigad and Sub-Regioral Cfficer, MPCB, Mahad
They are directed to ensure the compliance of the consent conditions.

2. Chief Accounts Officer, MPCB,Sion, Mumbai

SMAZE HARI CHEMICALS EXPONT (INETHOVCIUAM tiy. MPICE-CONSENT-O000106910 30-0)-1021 04:59:14 pm) IGMEPOS_FOX, 08

Kindly verify Maharashtra Pollution Control Board's document on Blockchain by scanning the QR code.
https://blockchain.ecmpcb.in/docs/0968f8e3b6b62ca03689d1d4b1ﬁSccQSaSea?Odca4834dc7c16df06ch41052

Fage 3 1Y



?;.'_ Maharashtra Pollution Control Board
%ﬁa* 606333bfc6a9435696424ff6

SCHEDULE-|
Terms_& conditions for compliance of Water Pollution Control:

1. A] As per your application, you have segregated trade effluent into weak stream &
strong stream and provided Effluent Treatment Plant (ETP} comprising of:
1) Strong COD/TDS stream of 28.0 CMD - Treatment system comprising of
Primary (Collection tank, Neutrallzation tank, Equalization tank) . Multi effect
evaporator with design capacity of 3.5 CMD followed by Sludge treatment (Spray
Dryer).
i) Weak COD/TDS stream of 20.0 CMD - Treatment system comprising of
,‘ Primary [Collection tank, Neutralization tank, Equalization tank, Flash mixer,
! Primary Clarifier/Primary Settling Tank), Tertiary {Pressure sand filter, Activated
carbon filter), Studge treatment (Filter press) with design capacity of 100.0 CMD.

B] The Applicant shall operate the effluent treatment plant (ETP) to treat the trade
effluent and recycle the entire treated effluent into the process for various
purposes such as for cooling, process & Scrubbing so as to achieve Zero Liquid
Discharge. There shall be no discharge on land or outside factory premises.

C] The industry shall ensure anline monitoring system i.e. IP Camera and flow meter
to ensure the Zero Liquid Discharge and it connectivity to the MPCB server.
Industry shall also install separate energy meter to the pollution control devices,

2. p) As per your application, you have provided Septic Tank followed by Soak pit for the
treatment of 15.00 CMD of sewage.

B] The treated sewage shall be soaked In soak pit and overflow if any shalt be
{ discharged on Jand for gardening within premise after confirming above standards.

3. The Board reserves its rights to review plans, specifications or other data relating to
plant setup for the treatment of waterworks for the purification there of & the system
for the disposal of sewage or trade effluent or in connection with the grant of any
consent conditions. The Applicant shall obtain prior consent of the Board to take steps
to establish the unit or establish any treatment and disposal system or an extension or
addition thereto.

4. The industry shall ensure replacement of poliution control system or its parts after
expiry of its expected life as defined by manufacturer so as to ensure the compllance
of standards and safety of the operation thereof.

5. The Applicant shall comply with the provisions of the Water (Prevention & Control of

Pollution} Act, 1974 and as amended, by installing water meters and other provisions
as contained in the said act:

Water consumption quantity

Sr'. No. Purpose for water consumed (CMD)

Industrial Cooling, spraying in mine pits
or boiler feed

2. 1Domestic purpose 20.00
3 Processing whereby water gets polluted

220.00

& poflutants are easity biodegradable 0.00
Processing whereby water gets polluted
4. & pollutants are not easily 50.00
| |biodegradable and are toxic
| 5. |Gardening 15.0
SHREE HART CHEMICALS EXPORT LIMITED/CRAIAN Mo, MPCB-CONSENT-0000100910 {30-0M-2071 D6:9%:14 pm) /GMS P04 _FO2/00 Pogedof 9

Kindly verify Maharashtra Pollution Control Board's document on Blockchain by scanning the QR code.
https://blockcham.ecmpcb.in/docs/0968f8e3b6b62c303689d1d4b1ff30c9335ea?0dca4834d07c16df06ch41c52



i@ Maharashtra Pollution Control Board
%;‘;% 606333bfc6a9435696424ff6

6. The Applicant shall provide Specafic Water Pollution control system as per the
conditions of EP Act, 1986 and rule made there under from time to time/
Environmental Clearance/ CREP guidelines.

SCHEDULE-II
Terms & conditions for compliance of Air Pollution Control;

1. As per your application, you have provided the Air pollution control {APC) system and
erected following stack (s} to observe the following fuel pattern: :

Stack Stack

Height TYP® Quantity o so,
No. Attached To

of
in Mtrs. Fuel & UoM {kg/day)

APC System
I

Dust

Collector &

Heat

S-1 Boller (4 TPH)

300 [Coal | 800KgHr [0.50| 19200 | |
Recovery I I

Thermal Fluid Dust |

S-2 Heater {6 Lakh 25.0 |Coal | 150Kg/Hr [0.50( 36.00
Collector :

KCalMr) 5

Dust
Collector &
Heal
Recovery

Process Stack- |Alkali
| Scrubber

Process Stack- |Alkali 220 |. -~ i
{] Scrubber ; | J

2. The Applicant shall provide Specific Air Pollution control equipments as per the
conditions of EP Act, 1986 and rule made there under from time to tire/
Environmental Clearance / CREP guidelines.

3. The applicant shall operate and maintain above mentioned air pollution contro’
system, so as to achieve the level of pollutants to the following standards:

Standards

Boiler
S-3 (Standby) (15

35.0 |Coal |2500 Kg/Hr(0.50] 600.02
TPH)

5-4 220 |- - - - !

5-5

Parameters

Total Particulate Matter Not to exceed 150 mg/ Nm3

Acid Mist /HCI j | Not to exceed Bmg/Nm3_ |
502 = Not to exceed S0 ppm il
NOx Not to exceed 50 ppm ]

4. The Applicant shall obtain necessary prior permission for providing additional control
equipment with necessary specifications and operation thereof or alteration or
replacement/alteration well before its life come to an end or erection of new pollut on
control equipment.

5. The Board reserves its rights to vary all or any of the condition in the consent, if due to
any technological improvement or otherwise such variation {including the change ¢f l
any control equipment, other in whole or In part is necessary).

SHALE MAR) CHEMICALS EXPOAY LIKITED CRAVAN Ho. MACB-CONSLN 0009100010 (10-03-207L CAr39:14 pm] /OMS,PO%_FO2/00 Fage Lot G

i i i 'S i ing the QR code.
Kindly verify Maharashtra Pollution Control Board's document on Blockchain by scanning
https://blockchain.ecmpcb.in/docs/0968f8e3b6b620a03689d 1d4b1ff3cc93a5ea70dcad834dc7c16df06dc041¢52



SMREE NARI CNEMICALS EXPORT LIMITEDACRUAN Mo, MPCR-CONSENTD000100910 | 30-0)-1021 06:59:14 pm) QMS . POS_F02/00

Kindly verify Maharashtra Pollution Control Board's document on Blockchain by scanning the QR code.